
1 
 

Monitoring UF membrane performance treating surface-groundwater 
blends: limitations of FEEM-PARAFAC on the assessment of the organic 

matter role 
 

M.Vera1,2*, J.Martín-Alonso1, J.Mesa1, M.Granados3, J.L.Beltran3, S.Casas4, O.Gibert2,4, 

 J.L.Cortina2,4 

1Aigües de Barcelona, Empresa Metropolitana de Gestió del Cicle Integral de l’Aigua,  Gral. 
Batet 1-7, 08028 Barcelona, Spain 

2 Barcelona Research Center in Multiscale Science and Engineering, EEBE, Universitat Politècnica 
de Catalunya (UPC) – BarcelonaTECH, c/Eduard Maristany 10-14, 08019 Barcelona, Spain 

3Department of Analytical Chemistry, Universitat de Barcelona, c/Martí i Franquès 1, 08028 
Barcelona, Spain 

4CETAQUA, Water Technology Center, Ctra. D’Esplugues 75, 08940 Cornellà de Llobregat, Spain 
*mverac@aiguesdebarcelona.cat 

 

 

Abstract 
 

The decrease of water quantity and quality in water scarcity areas is palliated by 

improving water treatments with membrane technologies. System performance and 

efficiency, and then cost, is mainly affected by membrane fouling, which is still not well 

understood and controlled appropriately. In this study, the influence of content and 

composition of dissolved organic matter (DOM) on a membrane ultrafiltration (UF) stage 

from a full-scale UF stage in a drinking water treatment plant (DWTP) fed with surface 

water, groundwater (or blends of them) was investigated. Excitation-emission matrix 

(EEM) fluorescence spectroscopy coupled with parallel factor analysis (PARAFAC) was 

used to characterize and assess DOM changes in water samples Water streams feeding 

the UF stage showed high variability in DOM content and composition. FEEM-PARAFAC 

analysis allowed the differentiation of seven different organic components. Additionally 

to the characterization and monitoring of DOM in the full-scale UF stage, a bench scale 

UF pilot was run to experimentally correlate the impact of water quality with membrane 

performance. The experiments included testing synthetic solutions of model foulants 



2 
 

(synthetic humic acid and bovine serum albumin) and blends of complex waters. To 

quantify fouling, the total fouling index (TFI) and the hydraulically irreversible fouling 

index (HIFI) were calculated for each filtration run. According to the results obtained, 

the correlation plots between the PARAFAC components and the fouling indices pointed 

at microbial byproducts (C1) and humic-like components (C2, C4, C5) as the ones 

showing higher correlations.  

 

Keywords 

 

Fluorescence spectroscopy; Parallel factor analysis (PARAFAC); membrane 

ultrafiltration; fouling indices; dissolved organic matter (DOM) 

 
1.- Introduction 
 

Reverse Osmosis (RO) with ultrafiltration (UF) as a pre—treatment step are proposed 

for drinking water purification processes as robust and flexible technologies used to 

improve water quality and taste by removing undesirable components such as high 

salinity levels, organic and inorganic micro-pollutants, or pathogens [1-3]. Advances in 

materials, system designs, and process combinations coupled with more stringent 

quality standards opened the door to affordable implementation of membranes in 

drinking water treatment plants (DWTP). This is the case of DWTPs located in arid and 

semiarid climates, where surface resources are scarce and water quality is affected by 

high dissolved organic matter (DOM) contents [4-5]. In this scenario, blends of surface 

water with groundwater resources are used to improve water quality. The main purpose 

of the UF stage is to protect the RO by lowering the particulate content and rejecting 



3 
 

residual coagulants such as aluminum and iron. Unfortunately, in dead-end UF systems, 

rejected materials are inevitably accumulated on the membrane. Fouling affects 

membrane performance by incrementing the operational costs [6] and reducing the 

membrane lifetime expectancy [7]. It can be caused by DOM, the presence of 

microorganisms (algae, viruses, bacteria...) and particulate/colloidal matter [8-9].  

Quantifying how a specific water would affect the membrane performance is 

indispensable. The potential of water to foul membranes is quantified with different 

fouling indices. Huang et al. developed the unified membrane-fouling index (UMFI) 

which is obtained from operation parameters (such as flux and transmembrane 

pressure) and present the advantage over previous indices of accounting for the 

membrane-specificity and the being independent of filtration scale [10]. The UMFI is 

convenient to quantify the fouling potential of waters at bench- and pilot-scale systems 

[11]. Later on, Nguyen et al. obtained the same mathematical expression, as the UMFI 

index, based on a resistance in-series approach and defined different fouling indices: the 

total fouling index (TFI), the hydraulic-irreversible fouling index (HIFI) and the chemical 

irreversible fouling index (CIFI) [12]. In 2014, Zupancic et al. proposed, for the first time, 

to use these fouling indices as a robust control system to manage the cleaning intervals 

in real time operation [13]. 

In this scenario, recent efforts have focused on incorporating palliative measures to 

reduce fouling on UF membranes. Yu et al. diminished the fouling rates associated to 

biological activities by 4.5 times by dosing potassium ferrate prior to the UF stage [14]. 

Also, Qu et al. tackled cell-related fouling by introducing manganese dioxide particles in 

a pre-treatment stage [15]. Other approaches to weaken fouling effects include the 

surface modification of the membranes. Juang et al. used a plasma treatment with 



4 
 

methane/argon gas mixtures to alter the physicochemical properties of PVDF 

membranes. The tests conducted showed improvements as the solute adsorption and 

cake layer formation diminished [16]. Finally, a less invasive measure is to optimize the 

cleaning procedures conducted periodically on UF membranes. Lee et al. improved the 

efficiency of the chemical clean-in-place (CIP) from 33% to 82% by modifying chemical 

concentrations and operating conditions [17]. 

In order to appropriately select which palliative measures apply in every situation and 

how to optimize them, it is essential to determine how the membrane is affected 

depending upon the nature of fouling. Previous studies assess the impact of inorganic 

and organic compounds in fouling [18] as well as the role of microbial activity [19].  

Because of all this, tracking the composition of the water feeding the UF stage from a 

quality stand point is also required for the optimization of the operation conditions. Bulk 

parameters such as total organic carbon (TOC), dissolved organic carbon (DOC) or UV-

absorbance at 254 nm are commonly used in industry to monitor DOM along the 

process. These analytical techniques are easy to use, fast and economically affordable 

[20-21]. However, they do not provide information about the composition of DOM. In 

order to get further insight, more sophisticated analytical approaches are necessary, 

such as chromatographic separation techniques. One of these techniques is the high 

performance size exclusion chromatography (HP-SEC) coupled to oxygen carbon 

detection (OCD) and nitrogen carbon detection (NCD). DOM is fractionated, in the size 

exclusion column, by molecular size distribution [22-23]. The discretized fractions are 

associated to biopolymers, humic substances, building blocks, low molecular weight 

(LMW) neutrals and LMW acids [24]. The main drawback of this technique is the 

difficulty to be implemented for online monitoring and control of membrane 



5 
 

performance and/or operation parameters, such as fouling detection, cleaning 

protocols or coagulant dosing needs.  

In this line of research, fluorescence spectroscopy is seen as a suitable tool to 

continuously track the dynamics of DOM within water treatment processes [25-26]. It 

has the potential to be implemented online and it clusters DOM families based on their 

fluorescence properties [27]. Chemometric techniques, such as parallel factor analysis 

(PARAFAC), provide management and interpretation tools to extract the valuable 

information from the fluorescence excitation-emission (FEEM)  spectra [28-29].  Li et al. 

used a UV280 light-emitting diode (LED) to excite both protein-like and humic-like 

compounds from 16 different water sources and  suggested using online fluorescence 

to monitor DOM and predict disinfection by-products formation [30]. The suitability of 

using fluorescence spectroscopy to anticipate fouling in UF membranes was first 

demonstrated by Peiris et. al. [31]. In their publications, they combined fluorescence 

spectroscopy with principal component analysis (PCA) to correlate raw water quality 

with fouling of membranes [32-34]. Shao et al. [35] also evaluated the impact of DOM 

fractions on membrane fouling by correlating FEEM-PARAFAC data with the fouling 

indices developed by Nguyen et al. [12]. Their experiments, conducted with river water 

samples that exhibited a high variability in composition, showed that the protein-like 

fluorescence fraction correlated well with the applied fouling indices [35].  

 

 The effort of this study was directed to evaluate whether fluorescence spectroscopy 

coupled with PARAFAC is a suitable tool to monitor DOM in an UF train treating water 

of different quality (depending on whether the DWTP is fed with surface water, 

groundwater or blends of them), and to evaluate the suitability of using fluorescence 



6 
 

measurements to anticipate/monitor fouling in advanced stages of the water treatment. 

The main objectives were: (i) to characterize and assess the dominant organic fractions 

within the UF streams, (ii)  to test which organic fraction has a higher potential to foul 

the UF membranes by correlating quality with membrane performance and (iii) to 

evaluate the advantages and disadvantages of using FEEM-PARAFAC in the UF stage. The 

study was performed in two parallel stages. On one hand, UF was studied at a full-scale 

DWTP under actual operating conditions and, secondly, at a bench-scale device under 

controlled conditions (first with synthetic solutions and then with water from the 

DWTP). 

 
2.- Materials and Methods 
 

2.1 Site description 

 
The DWTP is located in Sant Joan Despí, near Barcelona (Spain), and has a nominal 

capacity of 5.5 m3/s of produced water. The DWTP uptakes water from the lowest part 

of the Llobregat River, which is subjected to high oscillations in water quality in part due 

to changes in river flow (3-20 m3/s), rainfall events and wastewater discharges from 

treatment plants upstream the river. Also, the DWTP draws water from wells when it is 

necessary (for example when the Llobregat water quality is too poor to be treated or 

when there is an excess in turbidity due to rainfalls). Figure 1 describes the overall 

process, which includes an initial pre-treatment with ClO2(g), coagulation, 

sedimentation and finally a sand filtration stage. It is at this point where, if required, 

groundwater is fed into the DWTP. The water train is split then in two parallel 

treatments: (i) a conventional line consisting in an ozonation process and granular 



7 
 

activated carbon (GAC) filtration, and (ii) a membrane based treatment with UF, RO and, 

finally, a mineralization step. Both streams of produced water are blended, chlorinated 

and stored prior to distribution.  

 
 

 
 

Figure 1.- Schematic description of the drinking water treatment plant located in Sant Joan Despí. The UF stage is 
circled and the sampling points are marked 

 

Table 1 shows typical averaged values from both sand filtered and groundwater sources 

feeding the UF stream in plant.  

 
Table 1.- Averaged data values and standard deviations measured at the Sant Joan Despí DWTP during 2015 

 
Turbidity 
(NTU) 

Temperature (ᴼC) 
Conductivity 
(µS/cm) 

UV254 
(Abs/100cm) 

Sand filtered 
water (SFW) 

0.27±0.15 17.7±7.2 1386±103 6.78±0.15 

Groundwater <0.1 18.5±1.5 1677±22 1.53±0.13 

 

 

 



8 
 

2.2. Sampling procedures  
 

A total of 95 samples were collected using 100 mL glass bottles during 2015. They were 

stored at 4 oC and analyzed within a maximum of three days after acquisition. Stability 

of DOM in samples was studied prior to the campaigns and FEEM spectral changes 

detected within these three days were found to be below 3%.  

 

2.3.- Bench-scale membrane ultrafiltration setup 
 

A bench-scale UF setup was used in order to have a better control of the membrane 

performance and the feed water composition during each experimental run. The system 

was designed to mimic the operating conditions as in full-scale plant. Figure 2 shows the 

scheme of the bench-scale UF setup. A PVDF membrane contained in a 15 L tank was 

used to filter water during filtration cycles of 60 minutes at constant flow. The tank was 

provided with a manometer to monitor transmembrane pressure (TMP) during the 

experiment. A second tank was used to supply water and keep the level of the filtration 

tank as well. Permeate was pumped by means of a Heidolph pump (drive 5201) and 

collected on a vessel and weighted on an electronic balance. During the experiments, 

data obtained from the manometer and the mass balance was sent to the computer via 

a data logger and recorded. An in-house made user interface program (using MATLAB 

2013b) was used to manage the filtration cycles. Also, Table 2 describes the membrane 

specifications and the operating conditions of the experiments.  

 



9 
 

 
Figure 2.- Scheme of the bench-scale ultrafiltration dead-end set-up 

 

Table 2.- Membrane specifications and operating conditions 

UF Membrane specifications and operating conditions  

Material PVDF 

Type Hollow fiber 

Configuration Dead end / Outside-inside 

Area 0.042 m2 

Pore diameter 20 nm 

Flux Constant, 40 L·m-2·h-1 

Permeability 350-150 L·m-2·h-1·bar-1 

Temperature 10   ̊C 

Backwash frequency 60 minutes 

Backwash duration 2 minutes 

Number of cycles in every run 10 

Chemical agent to clean between experiments NaClO(400 mg/L) 

Parameters used to quantify fouling Total fouling index (TFI) [m2·L-1] 

 

2.4.- Procedures performed to characterize, monitor and quantify the impact of DOM 
in the UF stage  
 

The work presented here was divided in three different tasks. First, there was a 

characterization stage in which water feeding the full-scale UF stage was analyzed; 



10 
 

groundwater and sand filtered water were evaluated separately and blends from both 

water sources were also studied.  

Second, synthetic solutions were prepared with the objective to gain insight about the 

suitability of using different analytical tools to track DOM and also, to quantify the 

impact of these synthetic waters in membrane performance. Humic acid (HA, Sigma-

Aldrich) and bovine serum albumin (BSA, Sigma-Aldrich) were selected as model 

foulants as their fluorescence spectra resemble those organic fractions found in water. 

Fluorescence measurements as well as more conventional analytical techniques (TOC 

and UV254) were used to compare and quantify the contributions of HA and BSA to 

fouling. A total of four solutions of HA and three solutions of BSA ranging from 1 to 4 mg 

C· L-1 were used. The solutions were prepared by dosing the synthetic foulants in beakers 

filled with ultrapure water, agitated for 15 minutes to ensure homogeneity and finally 

filtered using 0.45 µm PVDF membranes. 

Third, bench-scale filtrations tests were also carried out with water from the UF inlet of 

the full-scale DWTP. A total of thirteen different runs were performed. For each run, the 

inlet water was analyzed through fluorescence spectroscopy and absorbance 

spectroscopy at 254 nm (UV254).  

 

2.5.- Calculation of the fouling indices  